Membrane technologies — adequate solutions for treatment of
hydrothermal liquefaction wastewater

zur Erlangung des akademischen Grades eines
DOKTORS DER INGENIEURWISSENSCHAFTEN (DR.-ING.)

von der KIT-Fakultat fur Chemieingenieurwesen und Verfahrenstechnik des

Karlsruher Instituts fir Technologie (KIT)

genehmigte

DISSERTATION

von
M. Sc. Ali Sayegh
aus Hanaway, Libanon

Erstgutachter: Prof. Dr. rer. nat. Harald Horn

Zweitgutachter: Prof. Dr.-Ing. Markus Engelhart

Tag der mindlichen Prifung: 15.06.2022






Acknowledgements

| would like to thank Prof. Dr. Harald Horn who made it possible for me to do my PhD at the
Engler-Bunte-Institut. | specifically appreciate his support, motivation, and inspiring discussions.
[...]
are similar, droplets could be forced into the pores by the permeate flux leading to internal oil

fouling within the pores (Huang et al., 2018).

120

100 -

80 ~

60 -

P/Piital [%]

40

20 ~

N

N

o Experiment 2.1
OExperiment 2.2

AExperiment 2.3

100

200

300

400 500
Filtered volume (L/m®)

600

700

800 900

Figure 2.4 Comparison of permeability (Equation 2.3) of experiments performed at the conditions of continuous

filtration (experiment 2.1), relaxation cycles (experiment 2.2) and backwash cycles (experiment 2.3) (P and Pinitial

represent the permeability and the initial permeability, respectively)

To increase the membrane performance, physical cleaning was investigated. First, relaxation

cycles were introduced in the membrane operation in experiment 2.2. This allows the diffusion

27



Treatment of hydrothermal liquefaction wastewater with ultrafiltration and air stripping for oil
and particle removal and ammonia recovery

of concentrated foulants on the membrane surface to the bulk liquid via the concentration
gradient (Shi et al., 2014). The filtration was stopped for 30 s every 30 min, hence turning off the
vacuum pressure created on the permeate side and providing time for the particles to
desorb/detach from the membrane surface via aeration. It was observed that this configuration
enhanced the membrane performance by reducing the permeability decline. After 10 days of
filtration, the permeability stabilized at around 44 L/(m?h-bar) which is half the initial

permeability.

In experiment 2.3, relaxation cycles were substituted by backwash cycles, wherein the direction
of rotation in pump P2 was reversed for 30 s every 30 min. During backwash, TMP is reversed and
the produced permeate is used to remove accumulated fouling in the pores and on the membrane
surface (Jepsen et al.,, 2019). As a result, the permeability values were higher than that of
experiment 2.2. In conclusion, physical cleaning by backwash can enhance performance of
permeate production by maintaining a higher stable permeability phase over a longer filtration
period. Nevertheless, since the permeate is used for cleaning during the backwash cycles, an
economical evaluation is necessary to choose the best configuration between both backwash and

relaxation cycles.

2.3.4 Ammonia stripping from the aqueous phase and recovery in the sulfuric acid solution

Ammonia stripping can be done on a fixed-bed column or packed bed tower with or without
recirculation of wastewater (Kim et al., 2021). Ammonia stripping in waste water is dependent on
pH value, alkalinity and temperature (Campos et al., 2013). At 25 °C, the respective pKa value of
ammonia is 9.25 and the ratio of ammonia gas to ammonium ion increases with the increase in
pH value (Huang and Shang, 2006). pH value of the original HTL-WW is 9. This means that 40 % of
ammonia/ammonium nitrogen is in the form of ammonia gas. Upon aeration in the filtration
chamber, ammonia gas can get stripped. This is followed by production of more ammonia gas
from dissolved ammonium ions according to the following equations, to keep the

ammonia/ammonium balance stable.

28



Treatment of hydrothermal liquefaction wastewater with ultrafiltration and air stripping for oil
and particle removal and ammonia recovery

NH3) < NH3(aq) (2.9)

NH3(aq) © NH4* + OH- (2.10)

In addition, aeration leads to stripping of dissolved CO, gas, shifting the carbonate/bicarbonate
balance towards the formation of more carbonate and hence increasing the pH value up to 10 as
seen in the SI A (Figure SA1) (Campos et al., 2013). As a result, ammonia/ammonium balance
shifts to the production of more volatile ammonia. Using air-stripping towers, Liao et al. showed
that ammonia removal, after 5 h of stripping, increases from 50 % to 80 % when pH increased
from 9.5 to 10.5 (Liao et al., 1995). This experiment was performed at an air to liquid ratio of
85 NL/L. Air to liquid ratio has a greater effect on the ammonia stripping than temperature (Gustin
and MarinsSek-Logar, 2011). When a critical air flow rate is exceeded, acceleration of ammonia
from aqueous to gaseous phase occurs, enhancing higher mass transfer and leading to faster
stripping (Quan et al., 2009). In this study, a higher air to liquid (a/l) ratio of 148 NL/L was used,
stimulating higher mass transfer of ammonia. This can be observed in experiment 2.4, where
< 5 h (effective time) of stripping was enough to strip more than 90 % of ammonia nitrogen, as
seen in figure 2.5-A. As a result, more than 88 % of the stripped ammonia was trapped in the
sulfuric acid solution. This amount can be even higher if stripping was slower, or if the bubbles in
the trap solution experienced increased residence time for propagation. In other words, using a
longer column can lead to a notable increase in the efficiency of the acid trap (Ndegwa et al.,

2009).

Besides ammonium recovery, the acid solution was able to trap organic compounds as seen in
Figure 2.5-B. At the beginning of experiment 2.4, amounts of ammonium nitrogen and total
nitrogen recovery were approximately equal. After the second effective hour, a deviation is
observed at which ammonium nitrogen recovery drops below that of total nitrogen. The deviation
continues to increase until the end of the experiment. The reason for this deviation is the recovery
of stripped organic nitrogen. As ammonia presents half of the total nitrogen in the HTL-WW, the
other half is covered by organic nitrogen. Some organic nitrogen found in the solution can get
stripped as well. As an example, organic amines are typical compounds which can be found in
HTL-WW (Toor et al., 2011). Many amines have pKa values in the range between 8 and 11 (Juranié,

2014). However, as ammonia has the lowest boiling point among amines, stripping of organic

29



Treatment of hydrothermal liquefaction wastewater with ultrafiltration and air stripping for oil
and particle removal and ammonia recovery

amines starts after that of ammonia and at slower rate. Hence, to enhance purity of ammonium
sulfate, the period of stripping and/or residence time of the solution in the system should be

minimized.

In addition, 40 mg of phenols were quantified in the acid trap by the end of the experiment, but
no phenols were detected in the base trap. Phenols are oxygen containing aromatic compounds
which can be salted-out in water-sulfuric acid systems (Guo and Brimblecombe, 2007). However,
based on its acid dissociation constant, phenol is present almost completely as phenate ion at pH
> 13, which is a more stable state (Han et al., 2001). As an attempt to prevent phenols from mixing
with ammonium in the acid trap, a short term experiment was done for 24 h where the base trap
of sodium hydroxide solution was placed before that of the acid trap. 95 % of the recovered
phenols were able to get deprotonated and stabilized in the base trap, hence improving the purity

of ammonium sulfate.

(A) (B)
100 8
_ oo
90 ~ =] . N N
=T a = P 7 e M
£, 80 - A o
o, 1 o — 6]
z s o o
e 70 4 a ,"5 = a g----o a
= g et [ K- T
£ 60 - ¥ 3 51
,_E q ,D,' % q o"‘,u
- 50 4 Y 4 SR ¢ Total-N
= : o/ E |
z 40 1 iy 2 34 % o Ammonium-N
Sa0] /4 3
E %0 1 07 ha 2 ﬁ © Organic-N
0 20 1 D,'r O Sammonia-n 1 ,‘i B
1 4 1 ﬁs _o"__o_‘__o
10 : A rammunium-N 4 - ,-‘ﬂ"-
0 ——— 0 “."O'fo_’.g ————
0 1 2 3 4 5 6 0 1 2 3 4 5 6
effective time - t.¢[h] effective time - t.+ [h]

Figure 2.5 (A) Percentages of ammonia stripped (Sammonia-n) (Equation 2.5) from the HTL-WW and recovered
(rammonium-n) (Equation 2.6) in the sulfuric acid solution and (B) Amounts of total, ammonium and organic nitrogen

recovered in the sulfuric acid solution as a function of effective time of stripping (Equation 2.7)

30



Treatment of hydrothermal liquefaction wastewater with ultrafiltration and air stripping for oil
and particle removal and ammonia recovery

2.4 Conclusions

This study showed that submerged ultrafiltration equipped with periodical backwash or
relaxation cycles proved effective in maintaining a stable filtration of the HTL-WW. The chosen
UF membrane (PES 100 kDa) was effective in retaining suspended particles and emulsified oil in
the liquid, and can be adapted as a first stage filtration prior to further treatment (e.g. reverse

osmosis or membrane distillation).

An air sparging rate of 40 NL/h (or 31 Nm3/m?-h) was able to efficiently strip more than 90 % of
ammonia in <5 h residence time. In addition, 88 % of the stripped ammonia was recovered in
sulfuric acid solution. However, it was examined that a significant amount of organic nitrogen and
phenols were also trapped in the acid. To enhance purity of ammonium sulfate, residence time
of the HTL-WW in the filtration system should be minimized. Also, a base trap could be introduced
before the acid one and used to filter the air carrying volatile organic compounds which can be

deprotonated at pH values of 13-14 such as phenols.

31



Treatment of hydrothermal-liquefaction wastewater with crossflow UF for oil and particle
removal

3 Treatment of hydrothermal-liquefaction wastewater with crossflow

UF for oil and particle removal

Published as: Sayegh, A., Merkert, M., Zimmermann, J., Horn, H. & Saravia, F. Journal of
Membranes 12, 255 (2022), https://doi.org/10.3390/membranes12030255

Graphical abstract:

Feed (HTL-WW)

Concentrate

» Oil recovery
» Surfactants concentrated

Permeate
» Particle-free
» Less surfactants

3.1 Introduction

Fossil resources are the traditional sources for the production of fuels, but their availability is
limited. To find an alternative for fossil fuels, interest in biofuel production is rising. Hydrothermal
liguefaction (HTL) of biomass is one of the emerging technologies which valorizes different wet
biological feedstocks for the production of biocrude as a blended stock of liquid transportation
fuel (Maddi et al., 2017). Typical HTL process parameters range between temperatures of
250-450 °C and pressures of 100-300 bar. Water remains either in its liquid state or a relatively
dense supercritical state under these pressure and temperature conditions. The advantage of HTL
over other liquefaction processes is that the energy-intensive drying step is excluded (Castello et

al., 2018).

32


https://doi.org/10.3390/membranes12030255

Treatment of hydrothermal-liquefaction wastewater with crossflow UF for oil and particle
removal

In addition to the desired biocrude, an aqueous-phase byproduct is produced, which is the so-
called HTL wastewater (HTL-WW). HTL-WW is enriched with organic substances and cannot be
discharged into the environment without being treated (Zhang et al., 2018). This issue can be
considered a bottleneck for the wide application of HTL processes in the future. Several
technologies have been investigated for the valorization of HTL-WW, such as anaerobic digestion,
adsorption (of phenolics and nitrogenous compounds) on activated carbon and hydrothermal
gasification (HTG) and catalytic hydrothermal gasification (CHG) (Van Doren et al., 2017, Erkelens
et al., 2015, Cherad et al., 2016). However, these techniques face limitations, such as the toxicity
of HTL-WW to anaerobic compounds such as phenols, which originates from highly concentrated
inhibitory compounds, the blockage of adsorbent media in activated carbon by particulates, as
well as the high temperature, pressure and cost of the catalysts used in CHG (Zheng et al., 2017,
Guetal., 2019, Shanmugam et al., 2017b). HTL-WW could be treated via the membrane-filtration
process, which is becoming an attractive solution due to its low energy consumption and higher

filtration flux (Zhang et al., 2018).

The driving force in most membrane processes is the pressure difference across the membrane
(Ravanchi et al.,, 2009). The pressure-driven membrane processes are microfiltration (MF),
ultrafiltration (UF), nanofiltration (NF) and reverse osmosis (RO), which differ in the separation
properties of the membranes (Padaki et al., 2015). Lyu et al. was successful in treating a model
solution of HTL-WW with NF and RO combined (Lyu et al., 2016). However, this would not be
applicable for real HTL-WW without a pretreatment step, since it would lead to colloidal organic
fouling followed by a rapid decrease in the permeate flux and membrane selectivity (Zhang et al.,
2020b). As an example, the pretreatment of wastewater resulting from olive-oil production via
MF showed an efficient retention of suspended materials and production of a clarified permeate
that was further treated via RO in order to separate the dissolved substances from water (Bottino
et al., 2020). Among the above mentioned pressure-driven membrane processes, UF is one of the
most effective pretreatment methods for oily wastewater in comparison with the traditional

separation methods (mechanical separation and chemical de-emulsification) (Li et al., 2006).

33



Treatment of hydrothermal-liquefaction wastewater with crossflow UF for oil and particle
removal

UF can operate in static or dynamic modes. In static (dead-end) mode, the liquid part of the feed
penetrates the membrane up to its complete volume, leaving behind the components that are
larger than the membrane pores. The flow is perpendicular to the membrane surface, which leads
to the formation of a cake layer from the retained particles on this surface. This cake layer creates
a resistance to the flow, hence reducing the permeate flux over time. Consequently, frequent
backwashing and chemical cleaning are indispensable in the removal of fouling and the
restoration of the system flux and/or pressure to its original value (Kennedy et al., 2001,
Zondervan and Roffel, 2008). In the case of the dynamic (crossflow) mode, one part of the feed
solution passes through the membrane surface (permeate), while the other part flows
tangentially along the membrane surface (concentrate). Unlike the static operation, the cake
layer formed as a result of this operation does not increase at a steady rate. This is because the
shear forces created as a part of the parallel feed flow prevents a steady cake-layer buildup by

detaching the particles deposited on the membrane surface (Al-Malack and Anderson, 1996).

UF membranes can be categorized by their material into organic and inorganic membranes.
Common commercial UF membranes are made of organic polymer materials such as
polyethersulfone (PES), polyvinylidene fluoride (PVDF), polyacrylonitrile (PAN), poly-sulfone (PS)
and polyvinyl chloride (PVC) (Fan et al., 2016). In order to be applied to oil-water separation,
additional hydrophilic coatings (e.g., catechol/chitosan) are being tested on polymeric
membranes (e.g., PVDF) (Zhao et al., 2021). On the other hand, ceramic membranes are made
out of inorganic materials such as alumina (Al;0s3), zirconia (ZrO;), titania (TiOy), silicon carbide
(SiC) and glass (SiO2) (Issaoui and Limousy, 2019). Ceramic membranes are adequate for the
separation of oil emulsions in wastewaters because of the hydrophilic properties of oxide
membranes (Benito et al., 2005). In addition, they are tolerant against extremely low and high pH
values, are thermally stable and can resist temperatures of up to several hundred degrees (Issaoui
and Limousy, 2019), which make them attractive to the treatment of HTL-WW. In brief, ceramic
membranes present some advantages in comparison to polymeric membranes depending on the
application (Hofs et al., 2011, Issaoui and Limousy, 2019). However, ceramic membranes have

a significantly higher production cost than polymeric membranes, and hence are used in harsh

34



Treatment of hydrothermal-liquefaction wastewater with crossflow UF for oil and particle
removal

environments where polymeric membranes are inadequate, such as corrosive and high-

temperature environments.

The two major challenges in water treatment via membrane processes are the permeate-product
quality, based on the rejection of targeted solutes, and the membrane-fouling impact on the
reduction in the filtration-process efficiency (Fan et al., 2001). Fouling results in a permeate flux